Place items in Parts List to send to Mike's Cycle KTM for pricing and availability.
Numbers shown are quanties used per assembly. Enter the quanties needed for repair.

ORDER
QTY
REF.
NO.
  PART NO.   LUBRICATING SYSTEM
  DESCRIPTION
 250 XC-W
TPI
1   55638070033   OIL FILLER CAP CPL. 1
2   55638061020   FILLER PLUG OIL TANK 1
3   55638062000   OIL LEVEL SENSOR 1
4   0024060106   HH COLLAR SCREW M6X10 1
5   59001092050   SPECIAL SCREW M6X12,5 1
6   55638061200   OIL TANK 1
7   61041088000   ROLLOVER SENSOR 1
8   55641075000   CRANKCASE PRESURE SENSOR CCP 1
9   0024060156   HH COLLAR SCREW M6X15 3
10   55638061040   OIL PUMP SUPPORT 1
11   0025060126   HH COLLAR SCREW M6X12 1
12   55638064000   OIL PUMP 1
13   00050271708   VARIABLE ONE-EAR CLAMP 27,1MM 2
13   00050271708   VARIABLE ONE-EAR CLAMP 27,1MM 2
15   0081050181   SCREW FOR PLASTIC K50X18 T20 1
16   58314060050   SPACER BUSH. F. SPEEDOMET.B. 3
17   55538087000   CLAMP 2 2
18   55538086000   CLAMP 1 2
19   55538083044   TUBE SET, OIL TANK 1
  Powered by HLSM

 
Copyright 2020 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 12.15.12